
INVITATION FOR BID 

Missouri Department of Corrections 

I 
Fiscal Management Unit 

Purchasing Section 
2729 Plaza Drive, P.O. Box 236 

Jefferson City, MO 65102 

Buyer of Record: 
Cynthia Adkins 

Procurement Officer I 
Telephone: (573) 526-6402 
cynthia.adkins@doc.mo.gov 

IFB931Y20708165 
Sewer Treatment Operation Services 

FOR 

Missouri Department of Corrections 
Maryvilre Treabnent Center 

Contract Period: 
January 1, 2020 through December 31, 2020 

Date of Issue: October 18, 2019 
Page 1 of 41 

Bids Must Be Received No Later Than: 

2:00 p.m., Thursday, November 14, 2019 

Bids may lbe submitted electronically through MisssouriBUYS only, or a hard-copy may be submitted. Hard-copy bids must be SEALED 
[...]
deposited in the United States mail, postage prepaid, and addressed to the contractor at the address indicated in 
the contract, or hand-carried and presented to an authorized employee of the contractor. 

b. If the contractor desires to receive written notices at a different e-mail address, facsimile number, or USPS 
address than what is indicated in the contract, the contractor must submit this request in writing upon notice of 
award. 

 
23.  FORCE MAJEURE 
 
a. The contractor shall not be liable for any excess costs for delayed delivery of goods or services to the 

Department if the failure to perform the contract arises out of causes beyond the control of, and without the 
fault or negligence of, the contractor. Such causes may include, however are not restricted to: acts of God, fires, 
floods, epidemics, quarantine restrictions, strikes, and freight embargoes. In all cases, the failure to perform 
must be beyond the control of, and without the fault or negligence of, either the contractor or any 
subcontractor(s). The contractor shall take all possible steps to recover from any such occurrences. 

 
24.  CONTRACT EXTENSION 
 
a. In the event of an extended re-procurement effort and the contract's available renewal options have been 

exhausted, the Department reserves the right to extend the contract. If exercised, the extension shall be for a 
period of time as mutually agreed to by the Department and the contractor at the same terms, conditions, 
provisions, and pricing in order to complete the procurement process and transition to a new contract. 

 
25.  INSURANCE 
 
a. The State of Missouri cannot save and hold harmless and/or indemnify the contractor or its employees against 

any liability incurred or arising as a result of any activity of the contractor or the contractor's employees related 
to the contractor's performance under the contract. Therefore, the contractor must acquire and maintain adequate 
liability insurance in the form(s) and amount(s) sufficient to protect the State of Missouri, its agencies, its 
employees, its clients, and the general public against any such loss, damage, and/or expense related to his/her 
performance under the contract. 

 
26.  BANKRUPTCY OR INSOLVENCY 
 
a. Upon filing for any bankruptcy or insolvency proceeding by or against the contractor, whether voluntary or 

involuntary, or upon the appointment of a receiver, trustee, or assignee for the benefit of creditors, the contractor 
must notify the Department immediately. 

b. Upon learning of any such actions, the Department reserves the right, at its sole discretion, to either cancel the 
contract or affirm the contract and hold the contractor responsible for damages. 

 
27.  INVENTIONS, PATENTS AND COPYRIGHTS 
 
a. The contractor shall defend, protect, and hold harmless the Department, its officers, agents, and employees 

against all suits of law or in equity resulting from patent and copyright infringement concerning the 
contractor's performance or products produced under the terms of the contract. 

 
 



IFB931Y20708165  Page 38  
 
28. CONTRACTOR PROPERTY 
 
a. Upon expiration, termination or cancellation of a contract, any contractor property left in the possession of the 

Department after forty-five (45) calendar days shall become property of the Department.  
 
29.  NON-DISCRIMINATION AND AFFIRMATIVE ACTION 
 
a. In connection with the furnishing of equipment, supplies, and/or services under the contract, the contractor and 

all subcontractors shall agree not to discriminate against recipients of services or employees or applicants for 
employment on the basis of race, color, religion, national origin, sex, age, disability, or veteran status unless 
otherwise provided by law. If the contractor or subcontractor employs at least 50 persons, they shall have and 
maintain an affirmative action program which shall include: 
1. A written policy statement committing the organization to affirmative action and assigning management 

responsibilities and procedures for evaluation and dissemination; 
2. The identification of a person designated to handle affirmative action; 
3. The establishment of non-discriminatory selection standards, objective measures to analyze recruitment, an 

upward mobility system, a wage and salary structure, and standards applicable to layoff, recall, discharge, 
demotion, and discipline; 

4. The exclusion of discrimination from all collective bargaining agreements; and 
5. Performance of an internal audit of the reporting system to monitor execution and to provide for future 

planning. 
b. If discrimination by a contractor is found to exist, the Department shall take appropriate enforcement action 

which may include, but not necessarily be limited to, cancellation of the contract, suspension, or debarment by 
the Department until corrective action by the contractor is made and ensured, and referral to the Attorney 
General's Office, whichever enforcement action may be deemed most appropriate. 

 
30.  AMERICANS WITH DISABILITIES ACT 
 
a. In connection with the furnishing of equipment, supplies, and/or services under the contract, the contractor and 

all subcontractors shall comply with all applicable requirements and provisions of the Americans with 
Disabilities Act (ADA). 

 
31.  FILING AND PAYMENT OF TAXES 
 
a. The commissioner of administration and other agencies to which the state purchasing law applies shall not 

contract for goods or services with a vendor if the vendor or an affiliate of the vendor makes sales at retail of 
tangible personal property or for the purpose of storage, use, or consumption in this state but fails to collect and 
properly pay the tax as provided in chapter 144, RSMo. For the purposes of this section, "affiliate of the vendor" 
shall mean any person or entity that is controlled by or is under common control with the vendor, whether 
through stock ownership or otherwise. Therefore a vendor’s failure to maintain compliance with chapter 144, 
RSMo may eliminate their bid from consideration for award. 

 
32.  TITLES 
 
a. Titles of paragraphs used herein are for the purpose of facilitating reference only and shall not be construed to 

infer a contractual construction of language. 
 
Revised 08/19/2016 

 
 
 
 
 
 
 



IFB931Y20708165  Page 39  
 

ATTACHMENT 1 
 
The sewage treatment plant at the Maryville Treatment Center is an extended aeration type system using 
equipment supplied by AERO-MOD. The operation of the sewage treatment plant would involve the 
following process. 
 
A. PRELIMINARY TREATMENT 
 

1. A manually cleaned large screen will remove large items from the waste stream. 
 

2. A sewage grinder with an overflow channel will break down food particles for passage through 
the system. 
 

3. A 2,500 gallon oil/water separator will remove excess grease and allow removal of heavy grit 
particles. 

 
B. SECONDARY TREATMENT 
 

1. A 20,000 gallon aerated flow equalization basin will level the incoming peak flows. 
 

2. A flow splitter box directs flow through parallel process trains. 
 

3. Selector tanks mix influent flow with supernatant from the digester tank and return activated 
sludge from the clarifiers. 

 
4. 17 feet deep aeration tanks allow adequate oxygen transfer. 

 
5. Clarifiers allow adequate settling. 

 
6. A digester tank produces sludge adequate for the sludge dewatering system. 

 
C. EFFLUENT OPERATIONS 
 

1. Flow monitoring and sampling equipment will monitor flows through a Parshall flume with an 
ultrasonic flow meter. Water quality will be monitored with a composite sampler. 

 
2. A 5 foot diameter, 13 foot deep wetwell will collect the effluent in preparation for pumping. 

 
3. Two (2) submersible 4 horsepower pumps will move the effluent from the wetwell to the force 

main. 
 

4. A 4 inch PVC force main will convey the effluent approximately 4,200 feet along Highway 146 
to the 102 River. 

 
5. A discharge structure will allow some oxygen contact as the effluent cascades 10-12 vertical 

feet to the 102 River elevation. The discharge structure is on the East bank of the 102 River, 
upstream of Highway 136 and downstream of Maryville's water treatment facility. 

 
 
 

ATTACHMENT 1 continued on next page 
 
 
 



IFB931Y20708165  Page 40  
 

ATTACHMENT 1 (continued) 
 
D. SLUDGE 
 

1. A DRAIMAD sludge dewatering system (6 bag capacity) will convert 1.5% concentration 
s1udge to 12% concentration. 

 
2. Bags will be placed outside on pallets to convert 12% concentration sludge to approximately 

50% concentration. 
 

3. Bags with approximately 50% concentration will be hauled to an approved sanitary landfill by a 
licensed special waste hauler. 

 
E. OTHER ITEMS 
 

Heated Building – The DRAIMAD sludge dewatering system and the positive displacement blowers 
are located within a heated 18' X 32' metal building. This building allows adequate access to all 
equipment and is laid out in such a way as to incorporate the flow monitoring and sampling station. 
The blowers themselves produce a lot of heat but a small space heater is installed to ensure that the 
sludge dewatering system does not freeze. The building also has a ½ horsepower sump pump to 
discharge water from the DRAIMAD system to the wastewater treatment plant. 
 

F. STAFF CERTIFICATIONS 
 

Complexity of the wastewater treatment plant determines the certification required. The 
Maryville Treatment Center facility will require an operator with a wastewater treatment 
operator's license of "Class C". The following items apply to the Maryville Treatment Center 
facility. 
 
1. Population Equivalent   

 
Flow = 65,625 gallons per day 
BODS = mg/l 
 
BODs Conversion  = (320 mg/l) (65,625 gal/day) 
 
    = (3.785 l/gal) (2.205 x 10lb/mg) 
      175 pounds BODs/day 
 
Population Equivalent      = 175lb/day = 1030 PE 
 0.17 lb/capita/day  
 

2. Design Flow    
Flow  = 65,625 gal/day 
   = .065625 MGD 
 

3. Stream Discharge  Discharge to 102 River 
 

4. Preliminary Treatment Screening and/or comminution 
 

 
 

ATTACHMENT 1 continued on next page 



IFB931Y20708165  Page 41  
 

ATTACHMENT 1 (continued) 
 

5. Grit Removal 
 

6. Plant Plumbing of Main Flow 
 

7. Activated Sludge with Secondary Clarifiers 
 

8. Sold Handing, Thickening 
 

9. Push-Button or Visual Methods for Simple Tests such as pH settleable solids 
 

G. SLUDGE HANDLING AND DISPOSAL 
 

1. Equipment - DRAIMAD (as manufactured by Resi-Tech, Inc. and Aero-Mod Affiliate) 
requires an injection of polymer into the sludge stream. The sludge stream is then diverted 
into disposal bags for gravity deterring. The full bags of sludge may be stacked outside on 
pallets to produce sludge with nearly 50% solids. The dewatered bags will then need to be 
collected on a regular basis and hauled to an approved sanitary landfill by a certified special 
waste hauler. 

 
2. Sludge – Design of sludge facilities at the Maryville Treatment Center facility is based on the 

following criteria: 
 

 Per capita Sludge Generated  = 0.10 lbs/day/PE 
 Population Equivalent (PE)  = 1030 
 Total Waste Generated/Day  = 103lbs 
 Estimated Sludge Concentration = 1.5% solids 
 Estimated Sludge Volume  = 825 gallons 
 DRAIMAD Bags/Day  = 4.8 bags 
 Landfill Weight/Bag   = 47 lbs 

  
 


	Y20708165 - WHITE CLOUD ENGINEERING & CONSTRUCTION COMPANY
	IFB931Y20708165
	INVITATION FOR BID
	Instructions for Submitting a Solicitation Response
	The Missouri Department of Corrections is now posting all of its bid solicitation documents on the MissouriBUYS Bid Board (https://www.missouribuys.mo.gov). MissouriBUYS is the State of Missouri’s web-based statewide eProcurement system which is power...
	For all bid solicitations, vendors now have the option of submitting their solicitation response either as an electronic response or as a hard copy response. As a means to save vendors the expense of submitting a hard copy response and to provide vend...
	 ELECTRONIC RESPONSES:  To respond electronically to a solicitation, the vendor must first register with MissouriBUYS by going to the MissouriBUYS Home Page (https://missouribuys.mo.gov), clicking the “Register” button at the top of the page, and com...
	To respond electronically to a solicitation, the vendor must login to MissouriBUYS, locate the desired solicitation on the Bid Board, and, at a minimum, the vendor must read and accept the Original Solicitation Documents and complete pricing and any o...
	o Vendors are encouraged to submit their entire proposal electronically; however in lieu of attaching exhibits, forms, pricing, etc. to the electronic solicitation response, a vendor may submit the exhibits, forms, pricing, etc. through mail or courie...
	o In the event a registered vendor electronically submits a solicitation response and also mails hard copy documents that are not identical, the vendor should explain which response is valid for the state's consideration.  In the absence of such expla...

	 HARD COPY RESPONSES: Be sure to include the solicitation/opportunity (OPP) number, company name, and a contact name on any hard copy solicitation response documents.
	END OF INSTRUCTIONS FOR SUBMITTING SOLICITATION RESPONSE
	TABLE OF CONTENTS

	This document, referred to as an Invitation for Bid (IFB), is divided into the following parts:
	Part One: Introduction and General Information
	Part Two: Contractual Requirements

	1. INTRODUCTION and General information
	1.1 Purpose:
	1.1.1 The Missouri Department of Corrections (referred to hereinafter as Department) is accepting competitive, sealed bids from vendors for the provision of sewer treatment operation services for the Maryville Treatment Center (referred to hereinafter...

	1.2 Vendor Information:
	1.2.1 The Department’s Purchasing Section has transitioned to the MissouriBUYS eProcurement system. All vendors that sell products or services to the state, new or existing, will be required to register or re-register on the MissouriBUYS website at ht...

	1.3 Background Information:
	1.3.1 The MTC is a minimum security 525 bed male substance abuse treatment facility. The MTC includes a sewer treatment plant as part of the facility.
	1.3.2 A current contract exists for the services being obtained via this IFB. It expires on December 31, 2019. A copy of the contract can be viewed and printed from the State of Missouri’s statewide eProcurement System, MissouriBUYS, located on the in...
	Please reference contract number CS160818001 when searching for the document.

	1.4 Tour of Facility:
	1.4.1 Tours of the facility are available by appointment.  To make an appointment for a tour of the facility, please contact Tiffany Chambers, MTC Business Manager, at (660) 582-6542 extension 369 or tiffany.chambers@doc.mo.gov.
	a. A record of those vendors attending the tour will be maintained for verification purposes.  The vendor shall be responsible for ensuring their attendance at the tour is documented.
	b. Unless a vendor has specific current knowledge of the facility, the vendor must tour the facility prior to submission of a bid.  Specific current knowledge of the facility includes being a current contractor/subcontractor within the facility or pro...
	1.4.2 The purpose of the tour is to provide vendors an opportunity to inspect, examine, and assess the facility and to determine any existing conditions and factors of the facility that may affect the performance of the services required herein.
	1.4.3 Vendors shall not be allowed to communicate with the employees of the Department concerning this procurement during the competitive and evaluation processes other than during the tour.
	1.4.4 Vendors are strongly encouraged to advise the Department, at least five (5) days prior to the scheduled tour of the facility, of any special accommodations needed so that the accommodations can be made.

	1.5 Questions Regarding the IFB:
	1.5.1 It is the vendor’s responsibility to ask questions, request changes or clarifications, or otherwise advise the Department if the vendor believes that any language, specifications, or requirements are: (1) ambiguous, (2) contradictory or arbitrar...